

Test Certificate

This certificate confirms that the

Hinge Intermat

Manufactured by

Hettich

has been tested at FIRA International Limited and successfully satisfied the selected requirements
from:

BS EN 6222-2: 2009 Test Level H, Hinge Testing Only

Report reference: TSCAF54491A refers

SIGNATURE

Howard James

POSITION

Operations Manager – Testing Services

CERTIFICATE DATE

21 October 2014

For and on behalf of FIRA INTERNATIONAL LIMITED